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Tenaris

Tubos de Acero de México, 5.A,
Carret. México Veracruz Km 433.7 SN

Delfina Valenzuela Teferia, Veracruz, Veracruz

C.FP. 91697 MEXICO

Customer / Clienie: PLESA ANAHUAG Y Gl

S.S5.A.DEC.V.

MILL TEST CERTIFICATE
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimena:

15032970 11

Page / Pagina:

{52) 229 989 1100 te}
{52) 229 989 1600 fax

Date / Dia: August 25, 2015

o e———
Customar’s Ordar tem / Crden Cliente - Mom:

Customer & Raference / Ref, del Cliente;

R A R L
Manufacturer e Works Order N° / Confirmacién de Venta:

21574 ITEM 3 NIA 236167/03

Manufacturing Process f Pracesa da Manufactura: [Product Type / Tipa de Producta: Surface / Supseificie;
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUGCION SiN COSTURA BARNIZADO

IStandard or Specification / Normas o Espaciicaciones: Steel Grade I Grato de acero: Ends / Extremos:
APl 5. ED45/DECEMBER 2012, ASTIA A106/14, ASTM AB3/12, ASME SA106/2013 BIX42-L245/1.250 PSL1 NORMAL BEVEL

HISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cadula: Length / Longitud: Quantity  Canfidad: 7 PcsiPz MNominal Weight / Psso Nominal:
12.750 X 0.406 INCH SCH 040 19.687 2133 FT 354.560 FT 19281.645 LB 53.57 LBIFT

1323.9 X 10.3 MM 6.00/6.50 MTS 108.570 MTS 8746.000 KG 75.71 KGIM

Specimen condition Spaecimen dimensions Test ¥.5. U.T.5. Elongation ! Alargamiento
Heal N* | Sample N* | Cendiclin de la probeta Dimansiones de la probeta temp | Eul 0.50 %. Req.
Colada N| MuestraN°®| Ls 5¢ | Type| Od Size Area Tamp. |Min: 230 Min: 418 Req. Max. Lo Min. | Ot
Tipo Tamafio Secclon | ensayo|Max: - Max: — -
mim mmz C MPa WPa mm % %
(~ 77643 | 31790 | B | AM | S5 L | 3647X1039 | 29686 | W 328 503 0.85 50.8 283 | 400
TE170 31794 a AM Ss L 3832 X 10.45 400,44 RT 323 500 0,85 50,8 283 40.0

AM: As manufaciured / Segin proceso de febricacién
B: Bncy I Cuerpn
L Lunnilm:rmau Longitudinal

- quqﬂ'u' Longitud inicial

Ls: Location of sample / Ubicacitn de la muesisa

Ori: Orientation / Criantacién
Req. Max' Requirad maximurn l Maximo nqueﬁdo

% Y.5: Yield strength / Flusncia

Sc: Specimen condition / Condicidn de la probats
Hs: Strip specimen / Muestra redfllr‘auhr
LLT.S: Uimate fensiie siranglh

O

= L LS

30.9

ificado sa amite sistena

¥ o3 vakdam:

responsable por

O fama eISCHONCS. £l COrthcads ofgingl POsEe IMpraso & fogo |

Tenans cofor varde, Ennudnqunelpamdwddm mwmndmnmhmmmﬂmﬂmmm

estarA sujeta a Ia loy.

ier uso egal o indabide. Cualquier durau&nyak




[ Tubos de Acero de México, S.A.
e n a r' s Carret, México Veracruz Km 433.7 SN
DeHino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 916897 MEXICO
{52) 229 989 1100 tel

I

MILL TEST CERTIFICATE Number ! Nimero: Page / Pagina; {52} 229 999 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 15032970 216
Date / Dia: August 26, 2016
Customar / Clierie; PLESA ANAHUAC Y CIAS, S.A. DE C.V. Custamer s Order ltam / Orden Chente - Hem: Customer’s Reference / Ref, del Cliente: | Manufacturer™s Works Order N / Confirmacion de Venta:
21574 ITEM 3 N/A 236167103

Mamifacturing Procass / Proceso de Manufactura: Product Type / Tipo de Producio: Surface  Superiicie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
|standard or Specificalion / Normas o Especificaciones: Steel Grade / Grado de acerc: Ends / Extremos:

API 51 ED46/DECEMBER 2012, ASTM A106/14, ASTM A53/12, ASME SA 10672013 BiX42-L2456iL200 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensians / Dimengionas: Sehedule J Chdula; Length / Longitud: Quandily / Cantidad: 17 Pes/Pz Nominal Weight / Peso Nominal:

12.760 X 0.406 INCH SCH 040 19.69 1 29.33FT 354.560 FT 18284.645L8 53.57 LBIFT

323.9 X 10.3 MM 5.00 / 8.30 MTS 108.070 MTS 8748.000 KG 79.71 KG/'M

Composition %/ Compesicidn %
X100 X 1000 X 10000 X100 it

C|[Mn| Si |[Me| Grj P! & | VNb| Ni [ Cu| Sn} M| Ti{As| B Ca| N (Ca.1

H Max [ 2B 80 | .- |40 400 - | -] -] -] -] -1 -]16] 100
Min [ - - ~] =1 =] =1 ~| =] =] =] ~] = «~{ ~
HeatN* | SampleN' [P Max | 28 80 | ~ 400|400 - | -] ~§ -] =]~ ~-[16] 100
Colada N* | Muestra N° Min - - - - - - - - - - -
— —
77643 31780 P 1B D] 0 7oj118] 10 21| D 0| 16
3 [ = eio|e{n7| |} o o | 17
oooo1 H 7 ip.| o 50 [120] 10| 18 D. o0
31754 P o | 60| n7{ 10| 21| D) 04 13
3179 P ¢ | 50|15 o {20] 0 6 {10

{Col. 1: SUMA NDHVETS
|Cef. 2 SUMA MosCreiCuty

lequired values Individuals / individs
‘Voloresrequeridas | Min— | Max 220 { iVern-

Sample N°* - Al
Muastra N* Avg. 4 2 3 ﬁg ot
778 78.2; 78.2| 781 0.6

HRBW | 77.5| 77.2{ 77.8} 77.5| 77.4( Ta.1

31760, REW,
HRBW | 77.8) 77.7| 78.1| 77.9] 78.2] 78.0

1784

30| 785| 785| 784] 785] os

Este cortificado se emite mstemna computen: 1 canfama 0 B cerlificads srginal posee impreso & lope
Teparis eator verde, En caso de que el poseedor del cedificads aniregue una copia, dabera g izar fo ickad can el originel hackéned
iple por cualquisr uso degal o s, C i 2 5tn extard suiats 2 la Jay.

: F

THia carificate s Issvod by & CompUAeTized ByStem and i b valid will Siacionic. sigratine. On 1w, priginal cedtiicata fhe rage-mark grean colored
"TRNAdE" i6 stampad. 1 Gaes the ownar of v criginal certfcate would release o copy of 1, e musl alles! iix conformily to the original one taking
upan himse¥ the responsibifity for any or nol aflowed usa. Any alloration andior falafication wil be subjecled to the law
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Tenaris

Tubos de Acaro da Mexico, 5.4,
Carret, México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229 985 1100 tel

MILL TEST CERTIFICATE

CERTIFICADO DE PRUEBAS EN FABRICA

Number 7 Numaro:

15032970

Page / Pagina:

316

{52) 229 989 1600 fax

Date / Dla: Auqust 25, 2015

Customer f Cliente: PLESA ANAHUAC Y GIAS. S.A, DE C.V. Cutlomer s Order fem [ Orden Chente < lem: | JCustomer's Refarence J Ref. dal Cliente, | Manufacturer s Works Order N° { Confimmacken de venta;
21574 {ITEM 2 NIA 238167/03

Manufacturing Procass / Praceso de Manufactura: Product Type / Tipo de Products Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISKED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standand or Specificafion / Normas o Especificacionas: Steel Grade / Grada de acero: Ends / Extremos:

API 5. ED4G/DECEMBER 2012, ASTM A106/14, ASTM AS3/12, ASME SA%06/2013 BiX42-L.245/L.290 PSL1 NQRMAL BEVEL

BISELADO NORMAL

|Dimensions F Dimensiones: Schedule / Cédula: Length / Longitud: Quantity { Cantidad: 17 PeaiPz Nominat Waight / Peso Nominal:
12.750 X 0.406 INCH SCH 040 196812133 FT 354,560 FT 19281.645 L8 53.57 LBIFT

323.9 X 10.3 MM 6,00/ 650 MTS 108.G70 MTS 8746.000 KG 79.71 KG/IN

SHAN
Required values Individuals / Individuales Average / Promedio Hardness typefTipo de di
Valores raquerides | Mini- | Max 220 |  Ver— Win:-- | Mac— | Var -
Heat N° Sampla N* Specimen condition Quad, Scale oD [} Var.
Colada N* Muasira N° Ls 5S¢ Escala 1 2 3 | Avg. . 2 3 | Awgy.
76170 31754 B AN 1 TIRGW | 768] T7.2| T6.8] 76.0| 77.0] 77.4] 76| 77| 79,1] 775] 77.1] 72| 032
78170 31798 B AM 1 HRBW | 77.3; 77.4| 77.8] 77.4] 77.5} 77.6] 77. 3] 77.6| 77.9| 776] 0.2

Quad: Quadrant / Cuadrane
Se: Specimen condifion / Condicién de Ia pmbata
Var: Variation / Variacidn B G R

Min: Minimum / Minimo
MW: Middle weli / Centro
. 0D Dulside diumetar / Diamelra exlemo

ID: Internal dlameter / Didmetro intemo
Ls: Locatian of sample / Ubicacion de |a muestra
Max: Maximum/ Masima

AM: Az manufaciured / Segin praceso de fabricacidn
Avg: Average { Promedio
B: Body f Cusrpo

Standard / Norma:
Heat N* | Sample M
Colada N* | Muestra N°

lememne e ra—
78170 31796

Exte cartficads a6 smitd madianie asamwmpmmr o3 villidade con fuma slectrénica.  El oeﬂiﬁeauo original posee Impreaso s logo.
Tenars ol verds. En caso da que el fx ek gua una copia, deberd ] idad con al origing! haci
rasponsable por cualguier uso lsgal o indsbide Cualsuisr ataracibn yio falsificacion exark ujels a ls

This Cartificata o isusd by a computerized system and it 6 valid with TECIGNE Sanaters, On Hia onginal caniicats the rade-mark green colomd
“Tenwis" is samped, in case the ownar of the ommmmclru-auuuw of o, ho muat anrest s conformily to the original one iaking

uu Anyaﬂsmlrnn mmrfﬂuﬁuﬁmﬁlhﬂgﬁmh Lo,
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Tenaris

MILL TEST CERTIFICATE

CERTIFICADQ DE PRUEBAS EN FABRICA

Numbar f Nimero:

15032970

Page / Pagina:

4/6

Date / Dia: August 25, 2015

Tubos de Acero de México, 5.4,

Carrel. México Veracruz Km 433.7 SN

Delfino Vialenzuela Tejerla, Veracruz, Yeraaruz
C.P 81697 MEXICOQ

{52) 229 989 1100 tel

{52} 229 989 1500 fax

Customer s Reference 7 Rar. del Clignte:

Manulacturer s Works Order N° / Confinmacién de Venta:

Customer / Cliente: PLESA ANAHUAC ¥ CIAS. 5.A.DE C.V. Customer s Order llem / Orden Cliente - ltem:
21574 ITEM 3 N/A 216187/03
Manufscturing Procass / Procest de Manufactura: Product Type / Tipo de Producto: Surface / Superfizie:
SEAMLESS HOT ROLLED LINE FIFE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONBUCCION SIN COSTURA BARNIZADO
{Standas or Specification f Normas o Especificaciones: Steel Grade 7 Grado de acero; Ends / Extramas;
BiXa2-1.245/L280 PSL1 NORMAL BEVEL

APl 5L ED46/DECEMBER 2012, ASTM A1068/14. ASTM AS3/12, AEME SA106/2013

BISELADO NORMAL

ﬂmmensnons | Dimensiones: Schedule / Cédula; Length / Longitug: Quantity f Cantidad: 17 PesiPz Nomina! Weight / Pesa Nominal:
42,750 X 0.406 INCH SCH 040 18,68 2133 FT 354,560 FY 19281.645 LB §3.67 LBIFT
323.9 X 10.3 MM 6.00 / 6.50 MTS 108.070 MTS 8746.000 KG 79.71 KGIM

Pressure f Prasion Time ! Tiempo Results / Resultado
Unit ! Unidad. Value f Valor Saconds f Segundos
5
e 5.8 5 Saislaciory 7 Saelacionn

Heat reatment / Tratamianto térmico: Plipe / Tubo
Quench madia of heat trestment procass [ Medio de
Temperalura Scale / Escala da Temperatura: nia

Supplementary Wﬂmmﬂ .
Informacion Suplementaia

lm&qdnpix'rmﬁﬂm
} Fabricacin del acer:
¢ Homodo.mo Emﬂmdammmumda%u

Mmdamaﬂ by fenimfam
Stest mddnp procass;

B H BTG

ceriificads 3o emite mediants siziama eumpm.lﬂxm ¥ u\ulldadn con firma ehecininics.
,'I‘

El umﬁeacw original poses impreso of logo
Foad con ol arigital

"enans color verde. En caso de qua o una copia, deband

por quier use fegal o ier aliaraciin yio faksificacidn estard susiaala _ly




" ]
T Tubos de Acero de México, S.A.
e n a rl s Carret, México Veracruz Km 433.7 SN
Delfine Valenzuela Tejeria, Varacruz, Veracruz
CP. 91687 MEXICO

52) 22
MILL TEST CERTIFICATE NomberTNimeror ] Page/Paome | ton sas oo 1oy r
CERTIFICADO DE PRUEBAS EN FABRICA 15032970 5186
Date / Dia: Auguat 25, 2045
ustome / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customar's Ordar ltem/ Orden Chente - Tem. - |Customer s Reference | Fef, oo Cliente: | Manwiaciurer's Works Order N° / Confimacion de venta:
21574 ITEM 3 NIA 236167/03
Manufacturing Process ! Procese de Manufactura: Product Type / Tipo de Producte: Surlace ! Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADQ EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
|standard or Specification / Normas o Especificacionas: Steel Grade / Grado de acera: Ends / Exiremes:
AP1 5L ED4AS/DECEMBER 2012, ASTM A106/14, ASTIR A53/12, ASME SA106/2013 BiX42-L245/L290 PSL+ NORMAL BEVEL
BISELADD NORMAL
Cimensions ¢ Dimensiones: Scheduts / Cédula: Length { Lengitud: Quantity / Cantidad: 17 Pcs/Pz Nominal Weight [ Peso Nominal:
12.750 X 0.406 INCH SCH 040 19.69/21.33 FT 354,860 FT 19281645 LB 53.57 LBIFT
323.9 X 10.3 MM 6.00 / 6.50 MTS 108.070 MTS 8746.000 KG 78.71 KGIM

Supplamenrtary rfarmation
Informacion Suplemeniada
Matarial free fram Mercury contarninatian Meterial fibre do contaminacitn de Mercurio
Not repairad by welding No repavads por sokdadrs
Non destructive lest. Satisfaciory Confrol no dastructivo. Safisfaclorio
Inspaction melhod Método de nspeccibn
.- EMI - FLVI - MPL « .- EMI - FLVI - MPI -
MATERIAL ACCORDING TG NACE MRD175 /150 15166-2, 2009 AND MACE MRO103, 2010 ONLY FOR HARDNESS MATERIAL DE AGUERDO A NACE MRDM75 /180 15156-2, 2009 Y NACE MRD103, 2010 SOLO DUREZA MAX. 22
22 HRC MAXY. HRC
Tamsa Ref: 670018 s Tamsa Ref: 670018

Quantity Waight
4 Canfidad Paso
) (Piecas) (Tons}
% Co— r 4.139
" Averaga length per pipo
Longitud pramedio pot twbo
S :{ﬂ) e (m,-
20.856 6357

This certiicaie 15 s5ued by 4 compuisnized Sy#tem And It [ valid with slacirone aignawre On B0 oniginal canificate the Gade-mark green colorad
"Tenaris” is Mampes, In cass the owner of the original certiicate would relasase a copy of d, he must atiest ils confanmily to the enginal one Laking
upon himsst the ity for any or not alowed uge. Any andior falsification wil bs d to the k.

enarie color yexcs. En caso de que &l dor del gue LNA Topis, debenk § idad con el originat k
le por cuslquler uso flega! o Indebide. Cuakquler aiteraciin wio falsificacin estard sujela o ia ley.
1 -

IEab certificado se emile madianie sistema compularizado y #4 validade con fimna slacionica  El certificado criginal pose Impreso e loge
T4 izar fa ié
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Tenaris

Tubos de Acero de México, S.A.
Carret, México Veracruz Km 433.7 SN

Delfine Vaienzuela Yejerla, Vieracruz, Veracruz

C.P 91697 MEXICO
(52) 229 989 1100 tel

MILL TEST CERTIFICATE
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:

15032970

Page / Pagina:
6/6

(52) 229 989 1600 fax

Date / Dia: August 25, 2015

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customes's Order llem / Orden Cliente - ltem: Customer s Reference / Ref, 0al Gllenle: | Nanufaciurer's Works OFder - / Confirmacion de venta:
21574 ITEM 3 NiA 236167/03

mManufacturing Proceca f Procaso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE §IN COSTURA CONDUCCION SIN COSTURA BARNIZARO

Standard or Specification ! Normas o Especificaciones: Stesl Grade / Grado de acen: Ends { Extramos:

AP| 5L ED4G/DECEMBER 2012, ASTM A106/14, ASTM AS3/12, ASME SA106/2013 BiX42-L245/L290 PSL1 NORMAL BEVEL

BISELADO NCRMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantily / Cantidad: 17 Pcs/Pz Nominal Waight / Peso Nominal:

12.760 X 0.406 INCH SCH 940 19.69 /2133 FT 354.560 FT 19281.645 LB §3.57 LBIFT
1323.9 X 10.3 N 6.00 /6.50 MTS 108.070 MTS §748.000 KG 79.71 KGM

Par o) presanie cerfificamos que o matenal aqul descrito ha sido fabricado, muesirsado, ensayado  inspeccionado de

This 1s to certiy that the product describad here has been manufaciured, sampled, tasted, and inspected in accordande with

purchaser order requirements. This cerifficate /s nol a daclaration of cigin nor may it be used as a declaration of crigin. acuerdo a ios requisifos de su orden de compra. Este centificade no es, ni pueds ser usado. come una declaracion de ofigen.

INSPECTION COMPANY R y 2
COMPARIA DE INSPECCION kidld=
ck )
v"f ’ Z '{[A
NO APLICA o
QUALITY CERTIFICATION DEFT. CHIEF OF QUALITY CERTIFICATION DEFT.

Employee Name: N/A
RESPONSABLE DEL DEFTD. DE CERTIFICACION DE CALIDAD

Angel César Aleman Gil

OEPTO. DE CERTIFICACKON BE CAUDAD
Teresa M. Castella Abraham

|'rmc CAITIcATa 1 BaUed by @ compLARTzed Fystm and i [3 veld with elecironic signalos O the onginal carificals the trads-mark grasn coiered

.

Eale ceitificado 38 omite gistema y 82 do con fiima El carfiiciido eripinal posea impresa el logo
Tenasis color verds. En caxo da qua ef passedor dal cariificado entregue une capia, deboers ganntzar la conformided con ef original haciérdoge -

responsable por cualquier usa degal a indehido, T allecacidn yio falsiScacion estard suista & tn jny
%% FORO3171 -

“Tenaris” is stamped. I css the tamar of the origingl cerificale would reléass & copy of i, he must silsel lis confoamity o the oniginal one isking _
imsaif the responsiviliy for any unkawful of nol lowsd usa. Any alterallon sndior falsification Wil be subjacted to the taw. o

Vi




